
 

Rail Alignment © 
Olathe Ks 66062  

913 334 8439 
www.RailAlignment.com 

 

26

RS4000 Lightbar Kit---Part # 40601 
 
 
 
 

 
 
 
 
 
 
 
 
 
 



 

Rail Alignment © 
Olathe Ks 66062  

913 334 8439 
www.RailAlignment.com 

 

27

40601 Parts List 
 
Item No.  Part Number   Description     
       1         40510   RS4000 LED Lightbar Assembly 
       2         40511   Lightbar Mounting Kit 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

Rail Alignment © 
Olathe Ks 66062  

913 334 8439 
www.RailAlignment.com 

 

28

RS4000 LED Lightbar---Part # 40510 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 



 

Rail Alignment © 
Olathe Ks 66062  

913 334 8439 
www.RailAlignment.com 

 

29

40510 Parts List 
 
Item No.  Part Number   Description     
       1        743810              Sun Shield 
       2         40278   Latch  
       3         40011   Red LED Limit Indicator 
       4         40012   Yellow LED L/R Indicator  
       5           40010   White LED Center Indicator 
       6         40023   Connector w/ Wiring Harness 
       7         40013   Light Indicator Grommet 
       8          40014   Yellow HO LED L/R Indicator 
       9         40015   White HO LED Center Indicator 
      10       Ref Only   10-32 x 3/4” Pan Head Slot Screw 
      11       Ref Only   4-40 x 3/8” Pan Head Slot Screw 
      12       Ref Only   4-40 Hex Nut 
      13       Ref Only   1/4-20 x 1/2” Hex Head Bolt 
      14       Ref Only            1/4-20 Nylon Lock Nut 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

Rail Alignment © 
Olathe Ks 66062  

913 334 8439 
www.RailAlignment.com 

 

30

RS4000 Lightbar Mounting Kit---Part # 40511 
 
 
 
 
 

 
 
 
 
 
 
 
 
 



 

Rail Alignment © 
Olathe Ks 66062  

913 334 8439 
www.RailAlignment.com 

 

31

40511 Parts List 
 
Item No.  Part Number   Description     
       1        743809   Mount Pin 
       2        729887              ‘T’ Bracket 
       3         40024   Hitch Pin 
       4        728128   Threaded Shock Mounts 
       5        729891   Adaptor Plate 
       6        729888   ‘U’ Bracket 
       7       Ref Only   ¼” Slit Lock Washer 
       8                  Ref Only   ¼-20 Nylon Lock Nut 
       9       Ref Only   ¼-20 x ½” Hex Head Bolt 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 


